
■仕様図　　　　  （単位：mm） 　適応扉厚：13〜33mm ■側面図
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■取付穴加工図　  （単位：mm）
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■部品明細（部品は組み付けられた状態で梱包されています）

・つまみケース ・・・・・・・・・・・・・・・・  1個
・つまみ用キャップ ・・・・・・・・・・・・・・  1個
・十字穴付トラス小ねじ　M3×25 ・・・・・・・  1本

取 付 説 明 書	 ツヴァイルシリーズ　プッシュつまみ　ZL-1908
このたびは、当社製品をお買い上げいただきましてありがとうございます。
製品を安全にご使用していただくために、必ずこの取付説明書をよくお読みのうえ、正しく取り付けを行い、ご使用ください。
 

 

■取付手順

上記「取付穴加工図」を参照して、指定の位置に穴加工を行ってください。
取付穴加工時に出た木屑などが扉に残らないよう、きれいに取り除いてから製品を取り付けてください。

組み付け部品のねじ（十字穴付トラス小ねじ M3×25）をはずして、いったん部品をばらし、扉表面からつまみケースを
差し込んでください。

扉裏面からつまみ用キャップを差し込んでください。
つまみ用キャップの回り止めの突起と、扉裏面の回り止め穴加工の位置を合わせて差し込んでください。

つまみ用キャップの中央部を十字穴付トラス小ねじ M3×25 で固定してください。
その際、ねじの締め付けはケースがガタつかない程度（推奨締付トルク：4kgf.cm）にとどめてください。
必要以上に締め付けると、破損の原因になります。

 

■使いかた

つまみを引っ込めるときは、つまみを扉に押し込んでください。
引っ込んだ状態でさらに押し込むと、つまみが出てきます。

・本製品の取り付けは、本書に従って正しく施工してください。
　�指定以外の寸法で取り付けますと、本品の性能が発揮でき

ないばかりでなく、破損などにより思わぬけがをする恐れ
があります。
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■Specifications         (Unit : mm) Door thickness : 13〜33mm ■Side Elevation
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■Installation Hole Processing (Unit : mm)

Detent processing
(Door back surface)
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13〜23 H=0 (φ28 penetration hole)
24〜33 H=Door thickness−23 (from door back surface)

■Parts Description (All parts are already assembled.)

・Housing ・ ・・・・・・・・・・・・・・・・・  1 pc.
・Back side knob cover ・ ・・・・・・・・・・・  1 pc.
・Truss screw M3 X 25 ・・・・・・・・・・・・  1 pc.

INSTRUCTION MANUAL	 ZweiL SERIES   PUSH KNOB   ZL-1908
Thank you for purchasing our products.
Please read all instruction carefully for proper installation.

 

■Installation Procedure
Bore the hole in the specified location on the door. (Refer to Installation Hole Processing.) 
Be sure to clean up wood debris and all dirt before installation.

Take off the assembled truss screw, and tear all parts down.
Push in the housing from the front surface of door.

Push in the back side knob cover from the back surface of door after positioning the detent jut directly underneath. 

Fix the center of back side knob cover by truss screw M3 X 25.
(Recommendable fastening torque : 4kgf·cm).
Fastening tighter than necessary may cause damage.

 

■How To Use
A single push of the knob head will conceal it.  
Another push will unlock the knob.

CAUTION
・�Sugatsune will not be liable for any injuries or damages due to 

improper application or use on a door that is not within proper 
specification, or by disassembling / customization.
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